
59

29

42

41L

14

41R

69

9
34

33

3128

20

53

6

1

7

5

38 6 37 19 16 30

25

3 53 44

26

21

35R

55

52

27

24

46R46L

48

63

22

47

23

4

67

49

2

45
44

35L

72

12
10

8
11

17
18

9

36

13

6860

61 3258

64

1565 40 66 54 14

50

57 13

62

3943

75

76

77

51 56

70

71

73 74 78 79
 



Part List 

PART NO. DESCRIPTION MATERIAL  SPECIFICATION Q’TY 

1 Main frame     1 

2 Rear stabilizer   D76x1.5Tx480L 1 

3 Adjustable foot cap PP D75*50L 2 

4 Front stabilizer  D76x1.5Tx480L 1 

5 Round foot cap  PVC D75*D91*60L 2 

6 Flat washer Q235A D16*D8.5*1.2T 5 

7 Allen bolt  35# M8x1.25x90L 4 

8 Oval side cap PE 25*50*32L 2 

9 Seat post      1 

10 Seat  PVC DD-3532 1 

11 Seat supporting tube     1 

12 Flat washer  Q235A D16*8.5*1.2T 3 

13 Anti-loose nut Q235A M8*1.25*8T 4 

14 Bolt Q235A M5*0.8*12L 3 

15 Adaptor   OUTPUT 24V,2.5A 1 

16 Foam NBR D20*5.5T*620L 2 

17 Flat washer Q235A D28*D8.5*3T 1 

18 Club knob Q235A+ABS D60x32L(M8x1.25) 1 

19 Side cap PVC D7/8"x31L 2 

20 Allen bolt  35# M8x1.25x15L 6 

21 Multi-belt   430 J6 (1092 J6) 1 

22 Wave washer 65Mn D22XD17x0.3T 2 

23 Flat washer Q235A D23xD17.2x1.5T 1 

24 Round magnet   S10042 1 

25 Left chain cover HIPS88 875*108*561 1 

26 Right chain cover HIPS88 875*108*561 1 

27 Belt wheel ZL102 D255*19 1 

28 Oval cap PS   1 



29 Handlebar post      1 

30 Hand pulse cable   700L 1 

31 Ball shape knob Q235A+ABS D50xM16x32xD8 1 

32 Nylon nut  Q235A M10*1.5*10T 1 

33 Screw cover PE D26x11L 2 

34 Bolt  35# M8x1.25x25 2 

35L Left crank  1015A 6 1/2"x9/16"-20UNF 1 

35R Right crank  1015A 6 1/2"x9/16"-20UNF 1 

36 Handlebar Q195 D22.2x550x328x1.5T 1 

37 T-knob Q235A+PP M8x1.25x65 1 

38 Computer    B31892(POB)-EMS 1 

39 Handle pulse  S1001 2 

40 Upper computer cable   1000L 1 

41L computer bracket (left) PS  1 

41R Computer bracket(Right) PS  1 

42 Protective cover ABS717 80.6*56*52.5 1 

43 Screw 10# ST4*20L 2 

44 Spring washer  70# D15.4 XD8.2x2T 5 

45 Bushing  Q195 D8.2xD12.7x33 1 

46L&R Pedal set PP+Q235A JD-22A   1 

47 C ring 65Mn S-17(1T) 1 

48 Plastic covering NBR 84*82.5*9T 1 

49 Bolt  35# M6x1.0x15L 4 

50 Flat washer  Q235A D25*D8.5*2T 1 

51 Plastic cover PVC D3*30L 2 

52 Crank axle     1 

53 Curve washer Q235A D22*D8.5*1.5T 6 

54 Sensor cable    200L 1 

55 Bearing GCr15 #6003ZZ 2 

56 Nut Q235A M8*1.25*6T 1 

57 Plastic flat washer NL66 D10XD24x0.4T 1 



58 Idle wheel fixing plate     1 

59 Bolt Q235A M5*0.8*10L 4 

60 Flat washer NL D50xD10x1.0T 1 

61 Idle wheel  D23.8*D38*24 1 

62 Screw 10# ST4.2*1.4*15L 2 

63 Spacer ring Fe D22.5Xd17.2x6.4T 1 

64 EMS system   D265*86 1 

65 Lower computer cable   600L  1 

66 Electric cable    1000L 1 

67 Nylon nut Q235A M6x1.0x6T 4 

68 Spring  72A# D2.2*D14*65L 1 

69 Bolt  10# ST4*1.41*15L 4 

70 screw Q235A M4x0.7x10L 4 

71 Foot cap PP  D75*69 2 

72 Inner plug PE D66*D52*170L 1 

73 Control board   1 

74 Outer connecting cable  150L 1 

75 Screw  35#  M6*1.0*15L 4 

76 Flat washer   Q235A D13*6.5*1.0T 4 

77 Spring washer  70# D10.5*D6.1*1.3T 4 

78 Signal upper cable   1000L 1 

79 Signal lower cable  600L 1 

 

 

 

 

 

 


